ASSEMBLY INSTRUCTIONS
SKU CODE: N717P386382-N717P386383

INSTRUCTIONS DE MONTAGE
SKU CODE: N717P386382-N717P386383




ASSEMBLY INSTRUCTIONS
INSTRUCTIONS DE MONTAGE

/

ol
@ 3 R\




Part List (N717P386382)
Liste des pieces (N717P386382)

Left side - 1 pc Right side - 1 pc Bottom of the cabinet - 1 pc
Coteé gauche Cété droit Le bas du meuble
\// . ; ;
Fixed shelf - 1 pc Fixgd shelf - 1 pc Adjustable shelf - 1 pc
Etagére fixe Etagére fixe Etagére réglable
Back panels - 1 pc Back panels - 1 pc Back panels - 2 pcs
Panneaux arriére Panneaux arriére Panneaux arriére
Back panels - 1 pc
Panneaux arriere




Part List (N717P386383)

Liste des pieces (N717P386383)

3 % 7 8
Top of Cabinet -1 pc Cabinet door - 1 pc Cabinet door - 1 pc
Dessus du meuble Porte d'armoire Porte d'armoire

Cabinet door - 1 pc
Porte d'armoire

Cabinet legs - 2 pcs
Pieds de meuble

Horizontal bar - 1 pc
Barre horizontale

13

Table top - 1 pc
Plateau de table




Hardware List (N717P386382)
Liste du mateériel (N717P386382)

Cam Bolt 28 pcs
Boulon a came

B

Cam Lock 12 mm 28 pcs
Verrou a came

%

@8 x 30 mm Wood dowel 16 pcs
Cheville en bois @8 x 30 mm

m
L Bracket 6 pcs
Supporten L

¥

M4 x 15 mm Wood Screws 134 pcs
Vis a bois M4 x 15 mm

P~

Plastic Wedges 26 pcs
Cales en plastique

Stright Hinge 3 pcs
Charniére droite

Handle 3 pcs
Poignée

& @<
A B C

Piston Steam 40N 2 sets
Piston a vapeur 40N

Magnets 3 sets
Aimants

Roue

Side Door Hinge 4 pcs
Charniere de porte latérale

USB Socket 1 pc
Prise USB

M3.5 x 15 mm Wood Screws 10 pcs
Vis a bois M3.5 x 15 mm

L Hinge 1 set (1L & 1R)
Charniere en L

™~

Piston 100N 2 pcs
Piston 100N

Shelf Pin 9mm 4 pcs
Goupille d'étagére 9 mm

/%

Allen Wrench 1 pc
Clé Allen

s ] 5
A B C D A B
Antifall 2 sets M4 x 25 mm Wood Screws 10 pcs Cabinet door support 2 set
Antichute Vis a bois M4 x 25 mm Support de porte d'armoire

o

Assembly Tools Required (Not Included)
Outils de montage requis (Non Inclus)




Step 1
Etape 1:




opcs

opcs

Step 2:

Etape 2:




17pcs | bpcs

Step 3:

Etape 3:







opcs

Step 5:

Etape 5:

10




Step ©: h % ° %
Etape 6: @M E@M
NN NG
x2 @x1

Note: Align the product squarely before screwing the backboard.

11




12




Step 8:
Etape 8:

13




14




B
“@
ZpCs

10pcs

Spcs

Step 10:
Etape 10:

15




A E] H
Step 11: s | 1 |&
Etape 11: 2pcs 20pcs| Tpc

16




17




ZpCs

Tpc

opcs

Spcs

Step 13
Etape 13:

18




4pcs

ZpCs

ZpCs

18pcs

7

Tkt

Step 14
Etape 14:




Step 15:

Etape 15:

16pcs

20




Step 16:

Etape 16:

21




4pcs ZpCs

ZpCs

4pcs




1set

opcs

Step 18
Etape 18:




Step 19:

Etape 19:

T4pcs

24




Step 20: 9

Etape 20 ZpCs

25




4pcs

4pcs

26




Elo, [F
Step 22: ?
Etape 22 26pcs| Z26pcs

27




Step 23:
Etape 23:

28

1650mm




Step 24.

Etape 24 2pcs 2pcs 2pCs

Attention: For safety and stability, we suggest securing the anti-tip
accessories to the wall to prevent tipping, injury, and property damage.

CAUTION: Homes are renonated differently. There are CONCRETE
walls and "howllow walls". Howllow walls are reinforced with STUDS of
Wooden OR Steel Materials. Seek advice from professionals.

WALL

29




Step 25:

30




FINISH
FINITION

/
//

31




